









		Onyx
<div style="display: flex; align-items: center;"> <div style="width: 20px; height: 20px; background-color: #808080; margin-right: 5px;"></div> <span>conforms to the EN 15102</span> </div>		yes
	Reaction to fire	B-s2,d0
	Test report	RA09-0247 (CSTB) certificate of conformity 0679-CPD-0575
	Total thickness	0,92 mm
	Thickness of wearlayer	0,12 mm
	Weight	1,5 kg/m <sup>2</sup>
Additional specificactions		
Spécifications		EN 259-1
	Roll length	30 ml
	Roll width	2 m
	Light fastness	≥ 6
	Chemical resistance	good
	Emissions: TVOC* à 28 jours	< 100 µg/m <sup>3</sup>
	REACH (règlement européen)	conforms (1)

(1) This product does not contain substances that are on the candidate list published by the ECHA

\* TVOC : Total volatile organic components: quantity emitted in the indoor air